Alumast Aluminium Alloy

Masting System

Installation Instructions
[image: image1.wmf]5

6

5

4

3

2

1

  

 TABLE OF CONTENTS

Specifications
1

Brief Description
1

Preparation/Ground Installation
2-3

Mast section Assembly 
4

Top Plate Assembly
5

Rotor Mount Assembly 
5

Mast Assembly 
5

Parts Lists 
6-11

DIAGRAMS:

1.
Erection Guide part 1
ALU-1

2.
Erection Guide part 2
ALU-2

3.
Erection Guide part 3
ALU-3

4.
Guy Radius………………………………………………………….ALU-4

ALUMINIUM LATTICE

MAST SYSTEM

SPECIFICATIONS

Dimensions:
3050mm (10’) long sections 




giving optional heights of 10’-200’



Face width  375 (1’ 2-1/4”)


Section weight:
11.8Kg


Materials:
High grade Aluminium Alloy



Using Stainless Steel Nuts/Bolts

Finish:
Natural or Painted to Specification

BRIEF DESCRIPTION

Alumast  is a lattice aluminium  guyed masting system, designed for ultimate flexibility in design, manufacture and installation.

The system comprises high quality extrusions in high grade 6082 TF aluminium alloy, using stainless steel bolts and all galvanised steel guys and guy fittings. The design allows low volume, high-density packing specifications, for ease of shipping, and inland transportation (especially for remote sites).

Note: Before Starting the installation carefully unpack and identify the parts against parts list on drawing supplied.

GROUND INSTALLATION
A) Prepare concrete foundations as FIG.1. Ensure that the surface of the concrete is level in both directions. It is important to allow concrete to harden for about three days.

MAST

HEIGHT
DIM

‘A’
DIM

‘B’
CUBIC

CONCRETE VOLUME

30’
0.8M
0.8M
0.32M 

40’
0.8M
0.8M
0.32M

50’
0.8M
0.8M
0.32M

60’
0.8M
0.8M
0.32M

70’
0.8M
0.8M
0.32M

80’
0.8M
0.8M
0.32M

90’
0.8M
0.8M
0.32M

100’
0.9M
0.9M
0.405M

120’
0.9M
0.9M
0.405M

140’
1.0M
1.0M
0.50M

160’
1.1M
1.1M
0.605M

180’
1.1M
1.1M
0.605M

200’
1.2M
1.2M
0.72M

[image: image2.wmf]1

4

2

3

4

5

6

6

8

7

10

9

(YELLOW)

(BLUE)

(RED)

FIG.1

B)
Ensure that the base mounting surface is level in both directions otherwise the Alumast will not erect vertical.

C)
The foundation should be concreted in position using the mast  and mast base plate as template. See FIG.2 below.

Note:     It is important to ensure that the three-hair pin anchors (item 8) are concreted in line with the three corners on the mast base.

D)
Install the hairpin anchors at 120 degrees in plan to base and to a distance stated on the drawing supplied (dependant on height).

[image: image3.wmf]RED

YELLOW

BLUE

1

2

4

5

6

7

8

9

10

11

13

12

14


FIG.2

MAST SECTION ASSEMBLY

A) Assemble the leg sections with the yellow leg (colour coded top end) to the left of the red leg and the blue leg to the right of the red leg, ensuring the diagonals are fitted on the outside starting at the base (plain end), see FIG.3. Attach in position with steps, securing loosely using M6 bolts, nuts and washers. Tighten all bolts securely.

B) Continue to assemble remaining sections as operation A.

[image: image4.wmf]
TOP MAST PLATE & ROTOR PLATE ASSEMBLY 

TOP PLATE ASSEMBLY
A) Assemble support rails to mast legs using M10 bolts.

B) Attach top plate to support rails using M6 bolts.

C) Assemble top plate tube clamps to top plate using M8 bolts. 

D) Assemble guy brackets to mast legs using M10 bolts.

E) Slide guy bush through thimble of guy assembly and assemble to guy bracket using M10X50 bolts

ROTOR MOUNT ASSEMBLY

F) Assemble one rotor support rail (coded blue) to corresponding blue mast leg and two remaining support rails to mast legs using M6 bolts. 

NOTE: It will be required to remove exhisting fitted M6 bolts attaching diagonals to enable support rails to be fitted on all 3 sides.

G) Assemble rotor support plate to rails using M6 bolts. Assemble rotor tube clamp to plate using M8 bolts. 

Parts Identification 

ALUMAST 10’ SECTION – P/N 050037500

REF
p/no
description
Qty

1
290102000
alumast main leg red
1

2
290102100
alumast main leg yellow
1

3
290102200
alumast main leg blue
1

4
290102300
alumast diagonal 
24

5
290102400
alumast coupler
3

6
290102500
alumast step 
8

7
507026000
screw m6X20 hx hd ST/st
47

8
507036100
screw m10X25 hx hd ST/st
27

9
607010600
nut full m6 st/st
47

10
607011000
nut full m10 st/st
27

11
681200600
washer m6 flat st/st
47

12
681201000
washer m10 flat st/st
27

13
691200600
washer m6 s/coil spring
47

[image: image5.wmf]1

3

2

14
691201000
washer m10 s/coil spring
27

ALUMAST FIXED BASE– P/N 050037700

REF
p/no
description
Qty

1
290200804
alumast BASE CLAMPING PLT
3

2
300100500
alumast TRIANGULAR PLATE 
1

3
495048504
RAG BOLT M16x200 MS GALV 
3

[image: image6.wmf]
ALUMAST HINGED BASE – P/N 050037600

REF
p/no
description
Qty

1
290102600
L/H HINGE PIVOT
2

2
290102700
L/H BASE HINGE PIVOT 
2

3
290102800
R/H HINGE PIVOT
2

4
290102900
R/H BASE HINGE PIVOT 
2

5
290200804
alumast BASE CLAMPING PLATE 
3

6
300100500
alumast TRIANGULAR BASE
1

7
407041600
BOLT M12x50 HX HD ST/ST
2

8
495042404
RAGBOLT M12x100 MS GALVANISED
2

9
495048504
RAGBOLT M16x200 MS GALVANISED
3

10
507036200
SCREW M10x30 HX HD ST/ST
4

11
607011000
nut full m10 st/st
4

12
607012000
NUT FULL M12 ST/ST
2

13
681201000
Washer m10 flat st/st
4

14
681201200
WASHER M12 FLAT ST/ST
2

15
691201000
washer m10 s/coil spring
4

16
691201200
WASHER M12 S/COIL SPRING
2

[image: image7.wmf]
ALUMAST HEAD PLATE TP-1 – P/N 050037800

REF
p/no
description
Qty

1
050038500
MAST TUBE CLAMP MODIFIED 
1

2
102204969
ALUMINIUM TUBE 
1.5M

3
283277800
TUBE INSERT 
1

4
290103100
ALUMAST SUPPORT RAIL 
3

5
290103200
ALUMAST ROTOR MOUNTING 
1

6
507026000
SCREW M6x20 HX HD ST/ST
3

7
507036100
SCREW M10x25 HX HD ST/ST
6

8
607000800
NUT FULL M8 ST/ST
4

9
607010600
NUT FULL M6 ST/ST
3

10
607011000
NUT FULL M10 ST/ST
6

11
681200600
WASHER M6 FLAT ST/ST
3

12
681200800
WASHER M8 FLAT ST/ST
4

13
681201000
WASHER M10 FLAT ST/ST
6

14
691200600
WASHER M6 S/COIL ST/ST
3

15
691201000
WASHER M10 S/COIL ST/ST
6

[image: image8.wmf]1

3

4

2

3

6

7

8

9

10

11

12

13

14

15

16


ALUMAST ROTOR MOUNTING PLATE – P/N 050037900 

REF
p/no
description
Qty

1
290103200
ALUMAST ROTOR MOUNTING  PLATE
1

2
290103700
ALUMAST SUPPORT RAIL 
2

3
290103900
ALUMAST SUPPORT RAIL (BLUE LEG)
1

4
507026000
SCREW M6x20 HX HD 
9

5
607000800
NUT FULL M8 ST/ST
4

6
607010600
NUT FULL M6 ST/ST
9

7
681200600
WASHER M6 FLAT ST/ST
9

8
681200800
WASHER M8 FLAT ST/ST
4

9
691200600
WASHER M6 S/COIL SPRING 
9

10
GC-038B
MAST CLAMP 
1

[image: image9.wmf]2

6

5

4

3

1


GUY ANCHOUR BRACKETS  GB-1    - P/N 050038000

REF
p/no
description
Qty

1
290103300
GUY BRACKET
3

2
290103100
SUPPORT RAIL 
3

3
407036600
BOLT M10x50 ST/ST
3

4
607011000
NUT FULL M10 ST/ST
3

5
290103600
GUY BRACKET BUSH 
3

[image: image10.wmf]L

C

C

L

DIM 'A'

DIM 'B'

=

=

500.0

50.0

30.0

6
691201000
WASHER M10 S/COIL 
3

GUY ANCHOUR BRACKETS  GB-2    - P/N 050038100 

REF
p/no
description
Qty

1
290103400
GUY BRACKET
3

2
290103100
SUPPORT RAIL 
3

3
407036600
BOLT M10x50 ST/ST
3

4
607011000
NUT FULL M10 ST/ST
3

5
290103600
GUY BRACKET BUSH 
3

6
691201000
WASHER M10 S/COIL 
3

[image: image11.wmf]
ALUMAST CABLE SUPPORT CLAMP

REF
p/no
description
Qty

1
283200400
CABLE CLAMP POLYMID 
3

2
547026100
SCREW M6x25 PAN HD SLTD
3

3
607010600
NUT FULL M6 FLAT ST/ST
3

4
681200600
WASHER M6 FLAT ST/ST
3

[image: image12.wmf]5
691200600
WASHER M6 S/COIL 
3

[image: image13.wmf](YELLOW)

(RED)

1

2

3

4

5

7

6

10

13

15

9

11

14

8

12



[image: image14.wmf]
[image: image15.wmf]
[image: image16.wmf]1

2

3

4

5

THREE CLAMPS PER 10' SECTION

TO BE FITTED TO DIAGONAL SECTIONS


� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED CorelDRAW.Graphic.10  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���








� EMBED AutoCAD.Drawing.15  ���








5

[image: image17.wmf]L

C

C

L

DIM 'A'

DIM 'B'

=

=

500.0

50.0

30.0

[image: image18.wmf]RED

YELLOW

BLUE

1

2

4

5

6

7

8

9

10

11

13

12

14

[image: image19.wmf][image: image20.wmf]1

2

3

4

5

THREE CLAMPS PER 10' SECTION

TO BE FITTED TO DIAGONAL SECTIONS

[image: image21.wmf]1

3

2

[image: image22.wmf]5

6

5

4

3

2

1

[image: image23.wmf][image: image24.wmf][image: image25.wmf]1

3

4

2

3

6

7

8

9

10

11

12

13

14

15

16

[image: image26.wmf][image: image27.wmf](YELLOW)

(RED)

1

2

3

4

5

7

6

10

13

15

9

11

14

8

12

[image: image28.wmf]1

4

2

3

4

5

6

6

8

7

10

9

(YELLOW)

(BLUE)

(RED)

[image: image29.wmf][image: image30.wmf]2

6

5

4

3

1

[image: image31.wmf][image: image32.wmf]_1088588398.dwg

_1094027475.dwg

_1094029805.dwg

_1094030029.dwg

_1096783165.dwg

_1094029964.dwg

_1094029697.dwg

_1092637464.unknown

_1088593894.dwg

_1088581787.dwg

_1088583915.dwg

_1088588306.dwg

_1088575416.dwg

_1088578653.dwg

_1088428894.dwg

_1088429642.dwg

